031 11653671 Handrail GP -- SANY Truck Crane STC250 Parts Catalog
11.17.2022 | Full Range Spare Parts | SANY Truck Crane STC250 Parts Catalog

031 11653671 Handrail GP -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 11139521 Handrail, superstructure, rear, left 1
2 11139524 Handrail, superstructure, rear, right 1
3 11139525 Handrail, superstructure, front, left 1
4 11139526 Handrail, superstructure, front, right 1
5 60144917 Bolt 12

 

 

032 11653670 Panel, front, narrow vehicle -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 11357856 Panel body, front, narrow 1
2 11357789 Plug cover, front panel, narrow 2
3 11357794 Plug cover, front panel, narrow 2
4 A210204000354 Screw 4
5 11212191 Grid 1
6 A210404000009 Washer 16
7 A210204000129 Screw M6×12GB70.1 16
8 A210401000001 Washer 4
9 A210404000003 Washer 4

 

 

033 12458585 Assy, accessories SJC6125S4.8200 (1/2)-- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 12781293 Assy, pedal support SJC6125S4.8200.2 1
2 12392374 Base assembly, middle platform SJC6125S4   1
3 12781237 Assy, bumper bracketSJC6125S4.8200.1 1
4 12945722 Manualgear box bracket, assembly, assy 1
7 11255651 Installation bracket GP, door, left 1
8 11255656 Installation bracket GP, door, right 1
10 12946921 Cover plate assemble, bracket-3, assembl  1
11 12946965 Scrubbing unit support, assembly SJC6110   1
12 12946966 Wiper Blade Bracket, assembly SJC6125S3 1
13 12959222 Seat support, assembly, assy SJC6125S3.8  2
14 12959240 Air speaker, bracket, assy SJC61100B3.82  1
15 12783216 Assyplug SJC6125S4.8200.5 1
16 12957818 Steering axleassemblyassy SJC6100B3 1
21 11270627 Nameplate 1

 

 

034 12458585 Assy, accessories SJC6125S4.8200 (1/2) -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


5 12942638 Assy,retainerSJC61100B3.6109 2
6 12959205 Assy,lock and handle SJC6125S3.6105 1
9 60039633 Buffer block, vehicle door 2
17 12957797 Manual control valve, assembly SJC61100B     1
18 12957779 Brake air pipe, assembly SJC6125S3.3504 1
19 12957557 Nameplate, handle valve pipeline, assemb    1
20 12957525 nameplate, Brake pipeline, assembly SJC6    1  

  

 

035 12781293 Assy, pedal support SJC6125S4.8200.2 -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 11716437 Bracket GP,pedal,superstructure,left 1
2 11716464 Bracket GP,pedal,superstructure,right 1
3 A210111000038 Bolt 8
4 A210405000001 Washer 8
5 A210401000002 Washer 8

 

 

036 12392374 Base assembly, middle platform SJC6125S4  -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 12392202 Board, rear SJC6125S4.5308.4-1 1
2 A222200000036 Door lock 2
3 60013491 Hinge 4
4 12711625 Assy, middle cover SJC6175W4.5308.2 1
5 60144888 Nut 16
6 11434042 Support rod GP,instrument desk 1
7 12392323 Platform base, middle SJC6125S4.5308.1 1
8 60156796 Sealing strip 1
9 11529869 Left side board front plate SJC6125S3.53   1
10 A210210000008 Screw 6
11 A210404000009 Washer 6
12 A210401000016 Washer 6
13 A210210000007 Screw M8×20GB818 6
14 A210401000017 Washer 6
15 A210405000007 Washer 6

 

 

037 12781237 Assy, bumper bracketSJC6125S4.8200.1 -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 11373089 Bracket GP, bumper, right 1
2 11373085 Bracket GP, bumper, left 1
3 12896103 Washer, bumper bracketSJC6125S3_5104_5-5     2
4 60144892 BoltM10×20GB16674.1 8
5 11700351 Installation bracket, bumper, left 1
6 11700352 Installation bracket, bumper, right 1
7 60144917 Bolt 2

 

 

038 12945722 Manualgear box bracket, assembly, assy -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 11283980 Bracket GP,lever,control 1
2 60144913 Hexagon bolt M8×16 GB16674.1 10

 

 

039 11255651 Installation bracket GP, door, left -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 60144905 Bolt - gear housing M6×16 GB16674.1 9
2 11255652 Bracket unit, inner handle, door, left 1
3 11249889 Bracket, inner handrail, door, left 1
4 11255653 Installation bracket unit, horn, door, left    1
5 11255654 Guide rail unit, lower, rear, left 1

 

 

040 11255656 Installation bracket GP, door, right -- SANY Truck Crane STC250 Parts Catalog


Item No. Part No. Description Qty.


1 60144905 Bolt - gear housing M6×16 GB16674.1 9
2 11255766 Bracket unit, inner handle, door, right 1
3 11255764 Bracket, inner handrail, door, right 1
4 11255768 Installation bracket unit, horn, door, right    1
5 11255770 Guide rail unit, lower, rear, right 1

 

 

041 12946921 Cover plate assemble, bracket-3, assembl -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 11288413 Installation bracket GP, cover, front wall    1
2 60144913 Hexagon bolt M8×16 GB16674.1              3

 

 

042 12946965 Scrubbing unit support, assembly SJC6110 -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 11373092 Bracket, scrubber 1
2 60144917 Bolt 3
3 13030897 Component, right ip bracketSJC61100B3.82    1
4 13030893 Component, left ip bracketSJC61100B3.820    1
5 60144908 Bolt 4
6 60144926 Nut 4

 

 

043 12946966 Wiper Blade Bracket, assembly SJC6125S3 -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 11294804 Bracket, motor, wiper 1
2 60144913 Hexagon bolt M8×16 GB16674.1 4

 

 

044 12959222 Seat support, assembly, assy SJC6125S3.8 -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 11374522 Bracket GP, seat 1
2 60144913 Hexagon bolt M8×16 GB16674.1 4

 

 

045 12959240 Air speaker, bracket, assy SJC61100B3.82 -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 11274978 Bracket, air horn 1
2 60144913 Hexagon bolt M8×16 GB16674.1 2

 

 

046 12783216 Assyplug SJC6125S4.8200.5 -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 60042065 Ring, through rope 3
2 60042066 Ring, through rope 2
3 60042064 Ring, through rope 2
4 60107530 Rubberline-throughring 2
5 60042058 Blanking parts 19
6 60042056 Plug 6

 

 

047 12957818 Steering axleassemblyassy SJC6100B3 -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 60257280 Steering column assembly 1
2 60257279 Ignition swtich 1
3 60254773 Combined Switch 1
4 A210210000011 Screw M5×25GB818 8
5 A210401000015 Washer 8
6 A210405000005 Washer 8

 

 

048 12942638 Assy,retainerSJC61100B3.6109 -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 60039244 Limiter GP, door 1
2 60144892 BoltM10×20GB16674.1 4

 

 

049 12959205 Assy,lock and handle SJC6125S3.6105 -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 60120263 Lock,door,cab 1
2 A210211000008 Screw M6×20GB819.1 6
3 60120957 Washer 6
4 A210211000015 Screw 45 A210459000005 Washer 4
6 A210210000017 Screw M6×20GB818 10
7 A210401000016 Washer 10
8 A210405000006 Washer 10

 

 

050 60120263 Lock,door,cab (2/2) -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 60134015 Left outer handle assembly 1
2 60187047 Lock cylinder 2
3 60134008 Left lock body assembly 1
4 60134001 Lock latch 2
5 60134014 Left inner handle cover 1
6 60134004 Left inner handle assembly 1
7 A210405000006 Washer 10
8 A210401000016 Washer 10
9 A210210000017 Screw M6×20GB818 10
10 60120957 Washer 6
11 A210211000007 Screw M6×16GB819.1 6
12 A210211000015 Screw 4
13 A210459000005 Washer 4

 

 

051 60120263 Lock,door,cab (2/2) -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


2 60187047 Lock cylinder 2
4 60134001 Lock latch 2
7 A210405000006 Washer 10
8 A210401000016 Washer 10
9 A210210000017 Screw M6×20GB818 10
10 60120957 Washer 6
11 A210211000007 Screw M6×16GB819.1 6
12 A210211000015 Screw 4
13 A210459000005 Washer 4
14 60134012 Right outer handle assembly 1
15 60134011 Right inner handle cover 1
16 60134003 Right inner handle assembly 1
17 60134007 Right lock body assembly 1

 

 

052 12957797 Manual control valve, assembly SJC61100B -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 A210210000017 Screw M6×20GB818 2
2 A210401000016 Washer 2
3 A210405000006 Washer 2
4 60098861 Manual control valve 1
5 A210770000394 Connector 2
6 60123995 Brake air pipe assembly 2

 

 

053 12957779 Brake air pipe, assembly SJC6125S3.3504 -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 12181863 Parts, door hinge mounting SJDG3EBH.5500      4
2 A230103001114 Oil-proof rubber hose 1
3 A229900002961 Clamp, Hose 1
4 60055856 Pedal GP 1
5 12089985 Muffler connector,brake valve 1
6 60123995 Brake air pipe assembly 4
7 60101847 Seal strip 1

 

 

054 60055856 Pedal GP (1/2) -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 12181863 Parts, door hinge mounting SJDG3EBH.5500       4
2 A210111000032 Bolt 2
3 A210401000001 Washer 2
4 12089985 Muffler connector,brake valve 1
10 60118738 Master pump,clutch 1
11 60189062 Straight Joint 1
12 A229900002961 Clamp, Hose 1
13 A230103001114 Oil-proof rubber hose 1

 

 

055 60055856 Pedal GP (1/2) -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


5 60189063 Straight Joint 4
6 60123995 Brake air pipe assembly 4
7 A210401000017 Washer 4
8 A210111000089 Bolt 4
9 60034448 Brake valve, feet 1

 

 

056 12957557 Nameplate, handle valve pipeline, assemb -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 11484422 Nameplate, pipeline, manual control valve     1
2 21005402 Rivet 2

 

 

057 12957525 nameplate, Brake pipeline, assembly SJC6 -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 11484419 Nameplate, pipeline, brake valve 1
2 21005402 Rivet 2

 

 

058 12458695 Cab assembly, white body SJC6125S4.500 -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 12458097 Cab assembly, white body frameworkSJC612       1
2 12780256 Assembly, mounting support SJC6125S4.60 1
3 11255633 Door GP, right, cab 1
4 11255568 Door GP, left, cab 1

 

 

059 12780256 Assembly, mounting support SJC6125S4.60 -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 12961162 Left door hinge, assembly, assySJC61100B      2
2 12961377 Right door hinge, assembly, assySJC61100      2
3 12961478 cab left-up crossbeam reinforcement-4, a        2
4 12621180 Assy, steering gear bracket SJC6175W4.60      1
5 12961516 Board -1, upper front wall, panel reinfo           1
6 12961548 Board -2, upper front wall, panel reinfo           1

 

 

060 12639070 Assembly, Inner-decoratedSJC6125S4.5900 -- SANY Truck Crane STC250 Parts Catalog

 


Item No. Part No. Description Qty.


1 11657669 Insrument panel GP(narrow crane) 1
2 11657664 Carpet Assemble 1
3 12641475 Plate, Inner-protectiveSJC6125S4.5902 1
4 11657661 Sealing GP 1
5 12606988 Assembly, seat 1
6 13164377 Assembly, Accessories, Inner-decorated S     1